Biofiltration and
Physicochemical
Filtration for

Water Treatment

Printed Edition of the Special Issue Published in Water



Biofiltration and Physicochemical
Filtration for Water Treatment






Biofiltration and Physicochemical
Filtration for Water Treatment

Editor

Francisco Osorio

MDPI e Basel o Beijing ¢ Wuhan e Barcelona e Belgrade ¢ Manchester e Tokyo e Cluj e Tianjin



Editor
Francisco Osorio
University of Granada

Spain

Editorial Office

MDPI

St. Alban-Anlage 66
4052 Basel, Switzerland

This is a reprint of articles from the Special Issue published online in the open access journal
Water (ISSN 2073-4441) (available at: https://www.mdpi.com/journal/water/special_issues/

biofiltration).
[...]
3.3.3. UV-Module Efficiency

Removal of pathogenic microorganisms is essential to guarantee the high quality of prototype
effluents. Therefore, the efficiency of the selected UV-lamp was evaluated by monitoring different
indicator microorganisms as described in the recently published Regulation (EU) 2020/741 of the
European Parliament and of the Council of 25 May 2020 on minimum requirements for water reuse
(E. coli for pathogenic bacteria, F-specific coliphages, somatic coliphages and total coliphages for
pathogenic viruses, and Clostridium perfringens spores for protozoa) [13]. The monitoring of these
indicators in influent and effluent prototype samples was carried out for a period of one year (March
2019-March 2020) and the values are shown in Table 5. The maximum and minimum prototype
workflow (1200 and 500 L/h) was also evaluated.

Table 5. Monitoring of microbiological indicators in the prototype at two workflows (500 and 1200 L/h)
during a period of one year (1 = 40).

. Prototype Influent Values % Removal
Indicator
Minimum Maximum Mean Flow 500 L/h  Flow 1200 L/h
Clostridium perfringens spores (CFU/100 mL) 310 16,000 3000 100 99.9
Escherichia coli (CFU/100 mL) 770 35,000 9484 100 99.9
Total Coliphages (MPN/100 mL) 2 220 47 100 100
Somatic Coliphages (MPN/100 mL) <1 210 45 100 100
F-Specific Coliphages (MPN/100 mL) <1 8 3 100 100

67



Water 2020, 12, 2240

Clostridium perfringens spores and Escherichia coli were detected in all prototype influent
samples with average values of 3000 and 9484 CFU/100 mL, respectively, while lower values
were detected for Coliphages (the average values for total, somatic and F-Specific were 47, 45 and
3 MPN/100 mL, respectively).

At a workflow of 500 L/h, all microbiological parameters were removed, while an average 0.1%
decrease in Clostridium perfringens spores and Escherichia coli was detected for workflows of 1200 L/h.
Despite this small loss of efficiency, high-quality effluents were obtained in all cases according to (EU)
2020/741 regulations [13], and they also complied with the most restrictive crop category values (Class
A: All food crops consumed raw where the edible part is in direct contact with reclaimed water and
root crops consumed raw).

Therefore, and independently of the workflow, high-quality effluents for reuse purposes were
obtained, which minimized the microbiological risk of ingesting any type of crop irrigated with
reclaimed waters.

3.3.4. Continuous Operation of the Prototype

Considering the previous results for CECs and microbiological indicators removal, the workflow
was adjusted to 500 L/h and the continuous operational work mode was evaluated. The work time was
set for 8 h of work per day and weekly samples were evaluated for several months (March 2019-2020).
At each sampling, both the influents (samples from the secondary treatment of the WWTP) and the
prototype effluents were analyzed.

Analysis of the CECs in the prototype influent showed low concentration values for the selected
compounds, with a minimum and maximum of 0.4 pg/L (DCF) and 3.20 pg/L (KTP), while ACT and ERY
were not found in any analyzed sample with values below the analytical limits (limit of quantitation
(LOQ)) marked by the reference laboratory that analyzed the samples (Table 6). The physico-chemical
and microbiological analysis of prototype influents showed values within the ranges in all cases as
previously described in Tables 1 and 5.

Table 6. CECs concentration in the prototype influent.

Prototype Influent Concentration (ug/L)

CECs LOQ (ug/L)
Minimum Maximum

ACT 0.4 <LOQ <LOQ
CBZ 0.2 <LOQ 0.53
DCF 0.2 0.40 1.30
ERY 0.2 <LOQ <LOQ
KTP 0.2 <LOQ 3.20
NPX 0.4 <LOQ 0.60
SMX 0.2 <LOQ 0.40

Prototype effluent samples showed average values for turbidity removal (28.58% =+ 5.15%) and
transmittance increase (20.66% + 2.30%) similar to those obtained in previously reported values for the
GAC module (Table 4), so, the variation in these parameters is directly related to the GAC efficiency.
On the other hand, an average removal of 43.36% + 12.14% of DOC was found in the prototype
effluent. This is partly due to the efficiency of organic matter disposal in the GAC step (approximately
27.2% + 4.0%), and the rest is due to its retention in the first stage (disc filters).

In all cases, the values obtained in prototype effluents for turbidity, TSS and BOD5 were lower than
the most restrictive values reported in the recently published (EU) 2020/741 Regulation on minimum
requirements for water reuse (turbidity < 5 NTU, TS < 10 mg/L and BODs < 5 mg/L), while EC
and SAR were lower than 3 dS/m and 6, respectively, which is in accord with Spanish regulations
(Royal Decree 1620/2007, https://www.boe.es/buscar/doc.php?id=BOE-A-2007-21092) [49]. In addition,
microbiological indicators showed the total removal of selected parameters (according to Table 5),

68



Water 2020, 12, 2240

while values below the analytical limits set (Table 6) for the selected CECs were found in all cases,
indicating high-quality agronomic effluents, suitable for safe, agricultural reuse purposes.

After the good results obtained, and taking into account the low concentrations of CECs found
in the prototype influent and its stability, as shown in Table 1, an additional study using WWTP
secondary effluents was carried out to evaluate the binomial high quality vs. volume of produced
water, with a flow rate of 1200 L/h (maximum prototype workflow). The results were similar to those
obtained for a 500 L/h workflow and showed high efficiency in terms of CECs removal with lower LOQ
values in all cases, while the physico-chemical and microbiological indicators were below the standard
limits indicated above. These results indicate that higher workflows could be used with medium-high
quality water, while in water with a high concentration of CECs such as industrial wastewaters (which
may also contain high values of turbidity or organic matter) it is necessary to work at low flows to
ensure the high agronomic quality of the effluent. Thus, previous characterization of WWTP effluents
is necessary.

Although high quality effluents were obtained in both minimum and maximum workflows
(500 and 1200 L/h) in this particular case, after treatment of 715.33 m? of wastewater, traces of CECs
were found in prototype effluents (1200 L/h workflow). In particular, between 0.5 ug/L to 1 ug/L of
CBZ, DCF, KTP, and SMX were detected, suggesting the saturation of the GAC column.

For a more detailed study, the decrease in adsorption efficiency at different treated wastewater
volumes was evaluated (Figure 7). In accord with the lower CECs concentration in real WWPT effluents,
a few control experiments were programmed using real WWTP effluents containing selected CECs
(200 ug/L of each). Different volumes of treated wastewater (330, 440 and 715 m?) were evaluated until
the detected CECs point described above. The 500 and 1200 L/h workflows were compared (Figure 7).

100+
901 —e—1200 L/h (a)
80 —m—500Lh (b)
704
60

50| §
40 /%
30 é
201 /
12: 4i/i

0 100 200 300 400 500 600 700 800

Decreased adsorption efficiency (%)

Volume of treated water (m3)

Figure 7. Decrease in adsorption efficiency at different treated wastewater volume in two workflows:

(a) 1200 L/h, (b) 500 L/h.

In both cases, the adsorption capacity decreased when the treated volume increased, suggesting
that adsorption capacity gradually deteriorates with use. Specifically, a 50.05% + 4.48% and 34.58%
+ 5.24% decrease in adsorption efficiency was obtained for 1200 and 500 L/h workflows at 715 m?,
respectively. The results suggest that when the adsorption capacity percentage decreases to around
50%, the GAC should be replaced.

According to Chae et al. [50], the rate at which carbon is exhausted and the frequency at which
carbon should be replaced/regenerated can be calculated by determining the carbon usage rate (CUR),
which is the mass of activated carbon used per unit volume of wastewater treated (Equation (2)).

mass of GAC in column
CUR =

@

treated volume

69



Water 2020, 12, 2240

Therefore, according to this equation, and selecting 715.33 m® as the maximum safety volume
(conservative value for all possible prototype workflows), the CUR value obtained would be 0.15 kg
of GAC per m?® of treated volume (112 kg/715.33 m?), which can be used as a predictive value for
scaled-up GAC systems.

3.4. Applicability and Cost Assessment

Although several technical or environmental factors have to be taken into account in the selection
or feasibility of implementing an effective tertiary system, cost is often the determining factor. Taking
into account the advantages of the selected GAC in the adsorption of CECs, we considered two
possible scenarios.

The first scenario involves the implementation of the prototype in isolated areas, where an
improvement in water quality is necessary prior to irrigating crops, in a conventional WWTP that
does not have an installed tertiary treatment. An estimation of the operation and maintenance costs
of the prototype (excluding installation) are shown in Table 7. Considering 8 h of work per day and
365 days/year (2920 h/year), the theoretical cost is 1300 €/year. On the other hand, if we consider the
possibility of working at the maximum flow rate of the prototype (1200 L/h), the expected treated
volume of water is 3504 m>/year. However, since the treated volume is approximately 90% of the total
entry to the prototype (see Figure 3), the treated volume of water would be 3154 m3/year. This means a
maintenance cost of 0.37 €/m? treated or 0.41 €/m3 produced, which is a relatively acceptable value
given that the average cost of reused water treatment in Spain is about 0.46 €/m? for a system that
includes a physico-chemical operation, membrane filtration, reverse osmosis and chlorination [51].

Table 7. Annual operation and maintenance cost of the prototype.

Operation Type Amount/Year €/Year
Maintenance ! 26h 390
Cleaning ! 8h 120
Operation ! 16 h 240
GAC change 1 change 350
UV lamp 0.25 ud 200
Electrical energy Solar panels 0
TOTAL 1300

1 Estimated cost of personnel: 15 €/h.

The second scenario is the inclusion of GAC modules in a conventional WWTP that already
contain filtration steps and disinfection tertiary treatments. Thus, the long-term operational data from
a WWTP with a conventional design was compared with the same design including a GAC step.

In the particular case of the Murcia region, the largest urban waste water regeneration system for
the production of quality regenerated water 2.1 (according to the criteria of the Royal Decree 1620/2007
(2007), and MAPAMA recommendations (2010)) includes several stages: (1) coagulation-flocculation
suspended matter reduction, using polyaluminium chloride (PAC) and anionic polyelectrolyte (PA);
(2) filtration by sand filters, micro-sieves or textile filters; and (3) disinfection with UV lamps, and a
final dose of NaClO.

Assuming a duration of 20 years, and that inversion costs are evenly distributed over that time, the
implementation of a GAC system in a conventional WWTP would increase costs from approximately
0.117 €/m? to 0.142 €/m?, that is, an increase of 21%. This increase is mainly due to the costs of
replacing the GAC and the increased energy consumption of installations (around 25%), while the
remaining increase in costs is due to the initial investment (12%) and 5% is due to equipment and
facilities maintenance.

In both scenarios, the higher costs are related to the current limited capacity to regenerate GAC
(replacement costs). However, regeneration studies, together with the development of new adsorbents

70



Water 2020, 12, 2240

capable not only of purifying water but also recovering valuable substances, provide useful perspectives
on the implementation of these processes.

4. Conclusions

This work clearly demonstrates the feasibility of implementing a self-sufficient prototype in
conventional WWTP as a tertiary treatment of effluent for agricultural reuse purposes. Regardless of
the workflow, the use of GAC provides a promising way to reduce CECs concentration, while the UV
lamp was able to remove all microbiological parameters analyzed (E. coli, total coliphages (F-specific
and somatic) and Clostridium perfringens spores).

Lower workflows (high EBCT) increased the CECs removal efficiency, particularly for low
molecular weight and aromatic compounds. However, to select the workflow, it is necessary to know
the initial quality of the water to be treated (concentration and nature of CECs, presence of interferences,
etc.), as well as the required quality of the produced water.

The use of the previous filtration stage (disc filters) obtained a good proportion of filtered water
versus water consumption, while the energy autonomy and self-operation of the prototype resulted in
an economically viable methodology for its implementation in conventional WWTPs, and in isolated
areas linked to crops.

In view of the limited information available on the large-scale use of efficient tertiary treatments
for reuse purposes, the information obtained in this study will help to provide a reference for efficient
industrial designs.

Supplementary Materials: The following are available online at http://www.mdpi.com/2073-4441/12/8/2240/s1,
Table S1: Activated carbon CG 900 characterization, Table S2: Solar panels characterization.

Author Contributions: Investigation, L.P-R., BM.-H., A.P-M., A.].G.-G.; writing—original draft preparation,
L.P-R.; writing—review and editing, L.P.-R., BM.-H., A.P.-M., EP.-S,; supervision, PA.N.-T,, ].J.A.-C., AJ.L.-G.
and T.M.-P. All authors have read and agreed to the published version of the manuscript.

Funding: This research was supported by the strategic project Ris3mur REUSAGUA, funded by Consejeria de
Empleo, Universidades, Empresa y Medio Ambiente (Government of Murcia) under the European Regional
Development Fund ERDF 2014-2020, which started in September 2016 and will run until the end of December 2020.

Acknowledgments: We would like to thank all the partners involved in the current project: Centro De Edafologia
y Biologia Aplicada Del Segura (CEBAS), AZUD, Empresa Municipal de Aguas y Saneamiento de Murcia
(EMUASA), Hidrogea, Instituto Murciano de Investigacion y Desarrollo Agrario y Alimentario (IMIDA), Centro
Tecnolégico de la Energia y Medio Ambiente (CETENMA), Entidad de Saneamiento y Depuracion de Aguas
Residuales de la Region de Murcia (ESAMUR), Universidad de Murcia (UMU) and Universidad Politécnica de
Cartagena (UPCT).

Contflicts of Interest: The funders had no role in the design of the study; in the collection, analyses, or interpretation
of data; in the writing of the manuscript, or in the decision to publish the results.

Appendix A

pH and EC were measured with a multi-parameter equipment Eutech PC 2700 (Eutech instruments,
Singapore). Turbidity was analyzed with a turbidity-meter Dinko D-110 (Dinko Instruments S.A.,
Barcelona, Spain). TSS values were determined according to American Standard Methods (American
Public Health Association American Water Works Association, Water Pollution Control Federation,
and Water Environmental Federation, 1915). Dissolved organic carbon (DOC) was measured in a
Shimadzu 5050 TC-TOC-TN analyzer (Shimadzu Corporation S.L. Japan). Total Dissolved Nitrogen
(TN) was measured using the same TC-TOC-TN analyzer. Ions were measured by ion chromatography
using a Metrohm chromatograph (Metrohm, Switzerland). Samples for DOC, TN, spectrometry and
chromatography methods were previously filtered using 45 um filters.

71



Water 2020, 12, 2240

Sodium Adsorption Ratio (SAR) was calculated based on the relation between soluble sodium

and soluble calcium and magnesium divalent cations [52]:

SAR= —Na&"
y(Ca*? + Mg*2)/2

References

1. World Health Organization. WHO Guidelines for the Safe Use of Wasterwater Excreta and Greywater; World Health
Organization: Geneva, Switzerland, 2006; Volume 1.

2. Voulvoulis, N. Water reuse from a circular economy perspective and potential risks from an unregulated